saronas. FCC RF Test Report

Report No. : FR3D0816B

Appendix C. Radiated Spurious Emission

: L Relative Humidity : |41 ~42 %
Test Engineer : Koi Ji
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band 00 Antenna  Modulation |Channel Frequency Data RU Remark
(GHz) Rate
Mode 1 U-NII-5 | 5.925-6.425 |CDD 0+1 802.11a 1 5955 6Mbps - -
Mode 2 U-NII-5 | 5.925-6.425 |CDD 0+1 802.11a 49 6195 6Mbps - -
Mode 3 U-NII-5 | 5.925-6.425 |CDD 0+1 802.11a 93 6415 6Mbps - -
Mode 4 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE20 5955 MCSO0 - -
Mode 5 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE20 5955 MCSO0 | Partial RU 106/53 -
Mode 6 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE20 49 6195 MCSO0 - -
Mode 7 U-NII-5 |5.925-6.425 CDD 0+1 802.11lax HE20 93 6415 MCSO0 - -
Mode 8 U-NII-5 | 5.925-6.425 CDD 0+1 802.11lax HE40 3 5965 MCSO0 - -
Mode 9 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE40 3 5965 MCSO0 | Partial RU 242/61 -
Mode 10| U-NII-5 | 5.925-6.425 CDD 0+1 802.11lax HE40 51 6205 MCSO0 - -
Mode 11 U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE40 91 6405 MCSO0 - -
Mode 12| U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE80 5985 MCSO0 - -
Mode 13/ U-NII-5  5.925-6.425 CDD 0+1 802.11ax HE80 7 5985 MCSO0 | Partial RU 484/65 -
Mode 14| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE80 55 6225 MCSO - -
Mode 15 U-NII-5  5.925-6.425 CDD 0+1 802.11ax HE80 87 6385 MCS0 - -
Mode 16| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 15 6025 MCSO0 - -
Mode 17| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 15 6025 MCSO0 | Partial RU 996/67 -
Mode 18| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 47 6185 MCSO - -
Mode 19| U-NII-5 |5.925-6.425 CDD 0+1 802.11ax HE160 79 6345 MCSO0 - -
Mode 31, U-NII-7  6.525-6.875 CDD 0+1 802.11a 117 6535  6Mbps - -
Mode 32/  U-NII-7  6.525-6.875 CDD 0+1 802.11a 149 6695  6Mbps - -
Mode 33, U-NII-7  6.525-6.875 CDD 0+1 802.11a 181 6855  6Mbps - -
Mode 34 U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE20 117 6535 MCS0 - -
Mode 35 U-NII-7  6.525-6.875 CDD 0+1 802.11ax HE20 & 149 6695 MCS0 - -
Mode 36/ U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE20 181 6855 MCSO - -
Mode 37| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE40 123 6565 MCSO0 - -
Mode 38| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE40 147 6685 MCSO0 - -
Mode 39| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE40 179 6845 MCSO0 - -
Mode 40| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE80 135 6625 MCSO0 - -
Mode 41| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE80 151 6705 MCSO0 - -
Mode 42| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE80 167 6785 MCSO0 - -
Mode 43| U-NII-7 |6.525-6.875 CDD 0+1 802.11ax HE160 143 6665 MCSO0 - -
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= as. FCC RF Test Report Report No. : FR3D0816B

Summary of each worse mode

Mode Modulation Ch. (qu) (dlé?X/e/Im) (dlé'un\]/'/tm) M(?jrg)m Pol. l/D-\(\a/Zk Result | Remark
1 802.11a 1 | 5923.41 47.85 68.20 -20.35  H | AVERAGE | Pass | Band Edge
1 802.11a 1 | 11910.22 44.79 74.00 -29.21 |V PEAK Pass Harmonic
2 802.11a 49 - - - - - - - Band Edge
2 802.11a 49 ' 12390.00 45.79 74.00 -28.21 |V PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 | 12830.00 45.54 88.20 -42.66 | H PEAK Pass Harmonic
4 802.11ax HE20 | 1 | 5923.15 47.77 68.20 -20.43 = H | AVERAGE | Pass | Band Edge
4 802.11ax HE20 = 1 | 11910.00 45.61 74.00 -28.39  V PEAK Pass Harmonic
5 802.11ax HE20 | 1 | 5923.80 49.52 68.20 -18.68 H | AVERAGE | Pass | Band Edge
5 802.11ax HE20 1 - - - - - - - Harmonic
6 802.11ax HE20 @ 49 - - - - - - - Band Edge
6 802.11ax HE20 49 12390.00 45.82 74.00 -28.18 | H PEAK Pass Harmonic
7 802.11ax HE20 @ 93 - - - - - - - Band Edge
7 802.11ax HE20 | 93 | 12830.00 46.29 88.20 4191  H PEAK Pass Harmonic
8 802.11ax HE40 | 3 | 5921.60 62.30 68.20 -5.90 H | AVERAGE | Pass | Band Edge
8 802.11ax HE40 = 3 | 11930.00 44.92 74.00 -29.08  H PEAK Pass Harmonic
9 802.11ax HE40 3 | 5922.86 61.08 68.20 -7.12 H | AVERAGE @ Pass Band Edge
9 802.11ax HE40 @ 3 - - - - - - - Harmonic
10 802.11ax HE40 51 - - - - - - - Band Edge
10 802.11ax HE40 | 51 | 12410.00 45.42 74.00 -28.58 H PEAK Pass Harmonic
11 802.11ax HE40 91 - - - - - - - Band Edge
11 802.11ax HE40 = 91 | 12810.00 45.15 88.20 -43.05 H PEAK Pass Harmonic
12 802.11ax HE80 | 7 | 5922.44 56.50 68.20 -11.70 | H | AVERAGE | Pass | Band Edge
12 802.11ax HE80 = 7 | 11970.00 44.99 74.00 -29.01 H PEAK Pass Harmonic
13 802.11ax HE80 = 7 | 5924.84 63.63 68.20 -4.57 H | AVERAGE @ Pass Band Edge
13 802.11ax HE80 | 7 - - - - - - - Harmonic
14 802.11ax HE80 | 55 - - - - - - - Band Edge
14 802.11ax HE80 | 55 | 12450.00 44.73 74.00 -29.27  V PEAK Pass Harmonic
15 802.11ax HE8O | 87 - - - - - - - Band Edge
15 802.11ax HE80 | 87 | 12770.00 45.44 88.20 -42.76  V PEAK Pass Harmonic
16  802.1lax HE160 15 | 5901.00 62.55 68.20 -5.65 H | AVERAGE | Pass | Band Edge
16  802.11ax HE160 15 | 12050.00 44.49 74.00 -2951  V PEAK Pass Harmonic
17  802.11ax HE160 15 | 5892.60 83.84 88.20 -4.36 \Y, PEAK Pass @ Band Edge
17 802.11ax HE160 @15 - - - - - - - Harmonic
18 | 802.1lax HE160 | 47 - - - - - - - Band Edge
18  802.11ax HE160 47 | 12370.00 45.03 74.00 -28.97  H PEAK Pass Harmonic
19 | 802.11ax HE160 | 79 - - - - - - - Band Edge
19  802.11ax HE160 79 | 12690.00 44.92 74.00 -29.08  H PEAK Pass Harmonic
31 802.11a 117 - - - - - - - Band Edge
31 802.11a 117 13070.00 46.54 88.20 -41.66 | V PEAK Pass Harmonic
32 802.11a 149 - - - - - - - Band Edge
32 802.11a 149 13390.00 44.64 74.00 -29.36 | V PEAK Pass Harmonic
33 802.11a 181 - - - - - - - Band Edge
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saronas. FCC RF Test Report

Report No. : FR3D0816B

Mode Modulation Ch. ('lz\;ﬁg) (dlé?XIeIIm) (dlé'un\]/'/tm) M(?jrg)m Pol. Zszk Result Remark
33 802.11a 181 13710.00 46.35 88.20 -41.85  V PEAK Pass Harmonic
34 802.11ax HE20 117 - - - - - - - Band Edge
34 802.11ax HE20 117 13070.00 45.73 88.20 -42.47 |V PEAK Pass Harmonic
35 802.11ax HE20 149 - - - - - - - Band Edge
35 802.11ax HE20 149 13390.00 45.69 74.00 -2831  V PEAK Pass Harmonic
36 802.11ax HE20 181 - - - - - - - Band Edge
36 802.11ax HE20 181 13710.00 46.82 88.20 -41.38  V PEAK Pass Harmonic
37 802.11ax HE40 123 - - - - - - - Band Edge
37 802.11ax HE40 123 13130.00 45.43 88.20 -42.77 | H PEAK Pass Harmonic
38 802.11ax HE40 147 - - - - - - - Band Edge
38 802.11ax HE40 | 147 13370.00 44.87 74.00 -29.13  H PEAK Pass Harmonic
39 802.11ax HE40 179 - - - - - - - Band Edge
39 802.11ax HE40 | 179 13690.00 46.86 88.20 -41.34  H PEAK Pass Harmonic
40 802.11ax HE80 135 - - - - - - - Band Edge
40 802.11ax HE80 135| 13250.00 44.99 74.00 -29.01  H PEAK Pass Harmonic
41 802.11ax HE80 151 - - - - - - - Band Edge
41 802.11ax HE80 | 151 13410.00 44.56 88.20 -43.64 H PEAK Pass Harmonic
42 802.11ax HE80 167 - - - - - - - Band Edge
42 802.11ax HE80 | 167 13570.00 47.39 88.20 -40.81  H PEAK Pass Harmonic
43 | 802.11ax HE160 143 - - - - - - - Band Edge
43 | 802.11ax HE160 143 13330.00 44.93 74.00 -29.07  H PEAK Pass Harmonic
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6§(Peak) WiFi 6E(Peak)
813 813 |
Bl ; i WW”
by i
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5670.24 58.49 86.20 -19.80 39.95 34.95 13.85 30.38 0.0 108 163 PEAK 1 5955.00 115,92 =--ene weeeen 97.49 35.20 13.65 30.42 0.00  led 163 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
WIFJBE(AVG) WIFLSE(AVG)
50 5 |
s ! s e =
Av
) 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592341 47.85 68.20 -10.35 29.37 35.15 13.73 30.48 @.00 109 163 AVERAGE 1 5955.00 106,64 ---enn -=eee- B8.21 35.20 13.65 30.42 .00 100 163 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C4 of C49

TEL : +86-512-57900158
FCC ID: UZ7PS30JP




FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 -
Wifi 6§(Peak) WiFi 6E(Peak)
813 813 |
50 i A MWMMW
R S T
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5914.83 57.44 86.20 -30.76 38.95 35.13 13.76 30.48 0.0 108 194 PEAK 1 5955.00 189,34 ---eme weeeen 5.9 35.22 13.62 30.42 .00 led 194 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
) 1 I ol e
Av
g - . f’/_/—/w(\/l
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592497 46.58 68.20 -21.62 28.11 35.15 13.73 30.41 0.0 108 194 AVERAGE 1 5955.00 16175 =--enn =eeeen 3.3 35.22 13.62 30.42 .00 100 194 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C5 of C49

TEL : +86-512-57900158
FCC ID: UZ7PS30JP




SPORTON LAB.

FCC RF Test Report

Report No. : FR3D

0816B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
48 3 4
Peak ,.Ww“ RP—— ,‘WWMMWW“J"‘“
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11918.22 4.29 74.80 -30.71 50.21 38.81 19.21 649 @.00 -~ -- PEAK 1 11918.22 4479 74.80 -29.21 SL71 38.81 19.21 649 @.00 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mellilliu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak # DWWWWMW*WL'”
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1239.08 45.38 74.80 -28.62 5L.78 39.09 19.43 6492 @.00 - -- PEAK 1 123%.00 45.79 74.80 -28.21 5219 39.89 19.43 6492 @.08 -~ - PEAK
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Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
488 ! M § 1 WLWW
Peak Wﬂwwﬂm WWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 45.54 B8B.20 -42.66 51.68 39.38 19.80 64.64 .00 == PEAK 1 12830.00 44.80 B88.20 -43.40 50.34 39.30 19.50 6464 @00 - -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi §F(Peak) WiFi 6E(Peak)
813 813 |
50 1 A WNWWW“WWMW
uy u
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5817.17 59.39 86.20 -28.61 40.81 35.13 13.75 30.48 0.0 108 178 PEAK 1 5955.00 116,95 ---enn =eeeen 95,50 35.20 13.65 30.42 .00 led 178 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFBBE(AVG) WIFLSE(AVG)
50 5 |
) 1 I o
Av
) 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592315 47.77 68.20 -10.43 9.9 35.15 13.73 30.48 0.00 109 178 AVERAGE 1 5955.00 165,61 ---enn ==e-e- 718 35.20 13.65 30.42 .00 100 178 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
113 1134 1
45 -+ a5 .l
Wifi GE(Peak) WiFi 6E Peak)
813 813 |
50 i 5 M
it " s
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 584476 57.39 86.20 -30.61 38.92 34.89 13.9 30.32 0.0 108 221 PEAK 1 5955.00 11294 ---eme weeeen 94,51 35.20 13.65 30.42 .00 lee 220 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFJBE(AVG) WIFLSE(AVG)
50 5 |
) 1 I A e
Av
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 592471 46.36 68.20 -21.B4 27.89 35.15 13.73 30.41 0.0 109 221 AVERAGE 1 5955.00 162,54 ---ens weeeen B4I1 35.20 13.65 30.42 .00 lo@ 221 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C49

TEL : +86-512-57900158
FCC ID: UZ7PS30JP




FCC RF Test Report

SPORTON LAB.

Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s i e y ;
I T TV ¥ g e o
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11910.08 45.28 74.80 -28.72 52.20 38.81 19.21 64.94 .00 == PEAK 1 11910.06 45.61 74.80 -28.39 52.53 38.81 19.21 649 @.00 -~ - PEAK
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saronas. FCC RF Test Report

Report No. : FR3D0816B
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_106/53_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6F(Peak) WiFi 6E(Peak)
813 813 |
48 48
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59197 64.16 86.20 -24.04 45.68 35.12 13.76 30.48 0.00 246 180 PEAK 1 5955.00 114,50 ---enn -eeeen 96,07 35.20 13.65 30.42 0.0 246 180 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFPSE(AVG) WIFLSE(AVG)
44 | 88 W
Av
) 325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5923.80 49.52 68.20 -18.68 31.04 35.15 13.73 30.48 0.00 246 180 AVERAGE 1 5955.00 165,60 ----n- -=---- 5717 35.20 13.65 30.42 0.00 246 180 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
5
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_106/53_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 .l
Wifi §E(Peak) WiFi 6E(Peak)
813 813 |
50 i 5 WWWWWM
it | s
Peak
325 35
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.24 58.35 86.20 -19.85 39.88 35.14 13.73 30.48 0.0 119 176 PEAK 1 5955.00 168,50 ------ -=---- 90.07 35.20 13.65 30.42 0.00 119 176 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFUSE(AVG) WIFLSE(AVG)
50 5 |
s } a4 b ™
Av
g y o /M’“
163 163
825 5851, 541, 5903, 5928, 5955 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592484 47.74 68.20 -10.46 29.77 35.15 13.73 30.41 0.0 119 176 AVERAGE 1 595500 99.59 ---eee weeee- BLIG 35.20 13.65 30.42 .00 119 176 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR3D0816B

i WH-ﬁEIqL@
m W
Ikl Y

Peak
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 12399.00 45.82 74.80 -28.18 52.22 39.09 19.43 64.92 .00 == PEAK

Pol. Horizontal Vertical

el B el B}

138 1134

a5 is

nu___ [ | BP___ [ |
i Wi Pk | WiFiBE{Pegk)|

850 [m— i — — ]

i wm@g

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 123%.00 45.24 74.80 -28.76 SL.64 39.89 19.43 6492 @.08 - - PEAC

Sporton International Inc. (Kunshan)
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samranas. FCC RF Test Report

Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak 4 ! b !
) A A g
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 46.29 83.20 -41.91 5L.83 39.30 19.80 6464 @.08 -~ -- PEAK 1 12830.00 45.24 B83.20 -42.96 50.78 39.30 19.50 6464 @00 - -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
N ! B |
50 5
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592258 78.81 88.20 -9.39 60.33 35.15 13.73 30.48 0.0 109 178 PEAK 1 5965.00 115,84 ---ene weeeen 9.4 35.22 13.62 3042 0.00 109 178 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1\/\/ 5 |
45.3NM s L,WIJ""
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5921.60 62,38 68.20 -5.99 43.82 35.14 13.74 30.48 0.00 109 178 AVERAGE 1 5965.00 165,83 ---enn -=e-e- §7.41 35.22 13.62 30.42 0.00 109 178 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C49
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= as. FCC RF Test Report Report No. : FR3D0816B
8
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
(i 133 1
45 a5
WiFi GE(Peak) WiFi GE(Peak
813 813 |
1
51 WMWMMWMWW 60 W
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5923.60 72.81 86.20 -15.39 5433 35.15 13.73 30.48 0.0 108 222 PEXK 1 5965.00 11155 =--enn weeeen 93,13 35.22 13.62 30.42 .00 lee 222 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5 |
45.8Mf\/\/ 8 L,._,\,-—-/“’_ﬁ
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.% 6.1 68.20 -7.89 41.84 35.15 13.73 30.41 0.0 109 222 AVERAGE 1 5965.00 162,21 ---enn ==eee- B3.80 35.24 13.60 30.43 0.00 0@ 222 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
B1.3_ [ | B i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
48 1 ol s
Pea_k Mﬂﬂ'“‘*‘“w*ww WWWW
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 11930.00 44.92 74.80 -29.08 5195 38.83 19.13 64.99 .00 == PEAK 1 11930.00 44.81 74.80 -29.19 5L.B84 38.83 19.13 6499 @.00 -~ - PEAK

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_242/61_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
50 5
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5913.20 8.04 86.20 -B.16 6155 35.13 13.76 30.48 0.0 214 174 PENK 1 5965.00 114,52 =--ene weeeen 96.09 35.20 13.65 30.42 0.00 214 174 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 1 5 |
4a.av'\w~wwwwmfm/\/v s Lﬂu«—f‘-“”
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5922.86 61.08 68.20 -7.12 42.60 35.15 13.73 30.48 @.00 214 174 AVERAGE 1 5965.00 104,44 --eene woeeen B6.81 35.20 13.65 30.42 0.00 214 174 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
9
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_242/61_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 ‘ a5 -
Witj 6E(Peck) WiFi 6E(Peak)
813 813 |
1
50 5.
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592412 7316 86.20 -15.19 54.62 35.15 13.73 30.48 0.0 108 170 PEAK 1 5965.00 108,58 ---env -=---- 59.15 35.20 13.65 30.42 .00 lee 170 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
1
s 8 W
Av
) 325 35
163 163
825 5853, 5681, 5909, 5937, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5916.79 55.78 68.20 -12.42 37.39 35.13 13.75 30.48 0.00 108 170 AVERAGE 1 5965.00 98.53 ---ees -eeee- B0.10 35.22 13.63 30.42 .00 100 170 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR3D0816B

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
m ol
Peak wmmmwwww%ww . MWWWWWJ"W
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12419.00 45.42 74.00 -28.58 51.84 39.01 19.48 64.91 .00 == PEAK 1 10410.00 4450 74.80 -29.50 50.92 39.81 19.48 6491 @.00 -~ - PEAC

Sporton International Inc. (Kunshan)
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Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak S ——— IPT—————————
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12810.08 45.15 B8B.20 -43.05 50.79 39.38 19.71 64.65 .00 == PEAK 1 12810.00 44.86 88.20 -43.34 50.50 39.30 19.71 64.65 @.00 - -- PEAK
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 33 *
45 - a5 .l
i GE{Peak) WiFi 6E Peak)
813 813
1 ninJ i | R i
SS'UWWWW v W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 59156 73.02 68.20 -15.18 54.53 35.12 13.77 30.48 0.0 106 179 PEAK 1 5965.00 112,49 ---eee woeeen 94,10 35.25 13.57 3043 0.00  le6 179 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
1
) I w
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5922.44 56.50 68.20 -11.70 38.03 35.14 13.73 30.48 0.00 106 179 AVERAGE 1 5965.00 162,83 ---ens -=e-e- B445 35,27 13.55 3044 0.00 106 179 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
12
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_5985MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 W a5 .l
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
o ! Bl W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5885.16 65.43 86.20 -20.77 46.95 35.84 13.83 30.39 .60 119 221 PENK 1 5965.00 110,01 -----s -=---- 9163 35.27 13.55 3044 a.0e 119 220 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
i
) I W
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.84 54,55 68.20 -13.65 36.08 35.15 13.73 30.41 2.0 119 221 AVERAGE 1 5985.00 99.40 ---e-s -ee-e- BLO2 35.27 13.55 3044 0.00 119 221 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR3D0816B

Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg
1 11970.08 4459 74.00 -29.01 52.24 38.87 18.97 65.89 .00

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B3 | 813 |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it 1 § 1 iJwM
Peak PP At R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_484/65_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
(i 133 !
45 1 a5 -
Witi 6E(Peak) WiFi 6E(Peak)
N : B |
50 5
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 5919.88 78.75 86.20 -9.45 60.77 35.14 13.74 30.48 0.0 108 19 PEAK 1 5985.00 11142 ---ene weeeen 92,99 35.20 13.65 30.42 .00 led 199 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
) WIFLBE(AVG) WIFLSE(AVG)
50 ‘ 5
48 48
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 592484 63.63 68.20 -4.57 45.16 35.15 13.73 30.41 0.0 109 199 AVERAGE 1 5965.00 100,54 ---ens -eeeen 212 35.25 13.60 30.43 0.00 100 199 AVERAGE
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FCC RF Test Report

sPoRTON LAS. Report No. : FR3D0816B
13
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_484/65_5985MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
WiiNE(Pe WiFi GE(Peak
IR |
813 813
1
50 ﬂ W 5
a s
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 5815.56 73.07 86.20 -15.13 54.59 35.13 13.75 30.48 0.00 108 169 PEAK 1 5965.00 16,52 ---=ns -=---- B8.09 35.20 13.65 30.42 .00 le@ 169 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 ] W 5
A AR Y u
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5921.60 59.06 68.20 -9.14 40.58 35.14 13.74 30.48 0.00 109 169 AVERAGE 1 5985.00 96,93 ---eee -eeee- 78,50 35.22 13.63 30.42 0.00 100 169 AVERAGE
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FCC RF Test Report

SPORTON LAB.

Report No. : FR3D0816B

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
m o Jaal § 1
Peak A P At mmwmw“"‘
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 10450.00 43.74 74.80 -30.26 50.38 38.65 19.59 64.88 .00 PEAK 1 10450.00 4473 74.80 -29.27 5L37 3B.65 19.59 6468 0.0 -- - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s ! “ b "
AP oy A P A ’ WA
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.08 45.37 88.20 -42.83 51.69 39.38 19.66 64.68 .00 == PEAK 1 1770.00 45.44 88.20 -42.76 SL.16 39.30 19.66 64.68 @.00 - -- PEAK
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16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1136 !
45 : a5 -
WiH GE(PEak) |l WiFi GE(Peak
813 813 |
1
650 4 W
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 56%9.80 72.77 86.20 -15.43 54.26 35.10 13.80 30.39 0.00 106 180 PEAK 1 6625.00 11176 =--enn ==e-en 93,20 35.34 13.65 30.45 0.00 le6 180 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) Il WIFLSE(AVG)
" /_\/\f\/\/'\/\/\/ W " |
4 4 L,\_.\ﬂ—/“‘"
Av
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5981.60 62.55 68.20 -5.65 44.04 35.10 13.80 30.39 @.00 106 180 AVERAGE 1 6625.00 100,30 ------ ------ BL76 35.34 13.65 30.45 .00 106 180 AVERAGE
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sPoRTON LAS. Report No. : FR3D0816B
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 ! a5 -
i i OF{Peak) I WiFi 6E(Peak)
813 813 |
1
650 WWMM‘A/MW 5.
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5912.80 67.94 86.20 -20.26 49.45 35.13 13.76 30.48 0.0 151 222 PEXK 1 6625.00 17,18 ---ens ==--e- B8.64 35.34 13.65 30.45 0.0 131 222 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
ik ik 1
813 813
WIFLBE(AVG) Ll WIFLSE(AVG)
50 5 |
i
4 4 W
Av
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5983.60 56.52 68.20 -11.68 38.01 35.11 13.79 30.39 @.60 131 222 AVERAGE 1 6625.00 96,69 ---ens -=e--- 78,05 35.34 13.65 30.45 0.00 131 222 AVERAGE
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SPORTON LAB.
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak MWMWWWW“ S DMWMW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.00 43.99 74.80 -30.01 5L.23 38.95 18.95 65.14 .00 == PEAK 1 12850.00 44.49 74.80 -29.51 5L73 38.95 18.95 €514 @.0p -~ - PEAK
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17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15 996/67_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 T a5 -
Wifi 6E(Peak) I WiFi 6E(Peak)
813 1 813 |
50 5
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5985.80 81.52 66.20 -6.68 63.03 35.11 13.78 30.48 0.00 299 368 PEAK 1 6625.00 106,80 ------ ------ B8.38 35.25 13.60 30.43 0.00 29 360 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
ik ik 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 W 5
e u
Av
) 325 35
163 163
825 5865. 5905, 5045, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5980.20 59.81 68.20 -B.39 4130 35.10 13.80 30.39 @.00 299 360 AVERAGE 1 6625.00 96,49 ---ene woeeen 78.07 35.25 13.60 30.43 0.00 29 360 AVERAGE
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sPoRTON LAS. Report No. : FR3D0816B
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15 996/67_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 . a5 -
) Wifi 6E(Peak) WiFi 6E(Peak)
I
813 813
650 5
48 48
Peak
325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5892.60 83.84 88.20 -4.36 65.35 35.47 13.81 30.39 0.0 267 G4 PENK 1 6625.00 19,05 ---ens -=---- .49 35.34 13.67 30.45 0.00 267 64 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 W 5
. W u
Av
) 325 35
163 163
825 5865. 5905, 5945, 5985, 6025 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5919.80 62.94 68.20 -5.26 44.46 35.14 13.74 30.48 0.00 267 64 AVERAGE 1 6625.00 98.98 ---ens -oe-e- B0.55 35.20 13.65 30.42 0.00 267 64 AVERAGE
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Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 12370.00 45.63 74.00 -28.97 5149 39.07 19.40 64.93 .00 == PEAK

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
81 ’.l_ [ ‘ m ’.l_ [ ‘
y i Wi Pk | WiFiBE{Pegk)|
850 [m— ] i — — ]
i wma@ i wma@
Peak s *‘ W b 1 mqmlﬂﬂ
FTOE T T PR "

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 12370.00 4408 74.80 -29.92 50.54 39.87 19.40 6493 0.0 - - PEAC
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]
i wma@
48 1 W,Juw
Peak Al

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 12699.00 44.92 74.00 -29.08 50.83 39.19 19.63 64.73 .00 == PEAK

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— i — —

|
1 WeE |
“WMWWM

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 12699.00 4.5 74.80 -29.44 50.47 39.19 19.63 6473 8.0 -- - PEAC
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SPORTON LAB.

Report No. : FR3D0816B

|
i WH-ﬁEI@
488 1 M
e

Pol. Horizontal Vertica
el B el B}
138 1134
a5 is
nu___ [ | BP___ [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— i — —

]
U W Fl-ﬁElﬁ@
ol 1
s il

Peak
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 4479 88.20 -43.41 50.63 39.13 20.10 64.49 .00 PEAK 1 13670.00 46.54 88.20 -41.66 SL.78 39.13 20.12 64.49 @.00 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
l ol 1
Peak I E—————— L b Ao I AN
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13399.00 44.41 74.00 -29.59 29.33 39.28 20.16 64.28 .00 == PEAK 1 13399.00 44.64 74.80 -29.36 49.5% 39.20 20.16 6428 @.00 - - PEAC
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Pol. Horizontal Vertical
119Ltﬂml{dl!ll\ll'lln] 1 Level (dBuVim)
1134 14
915 95
] — i w T L
\ | | L Wi E{Peak)| \ | U | L Wi GE[Peak)
11— — I 1 [ ] [ —  — T 1 I ]
‘ ‘ H LJ WH-GEU\@ ‘ | U “ LJ wma@
m 1 b AAlL A 8 1 Aol
Peak - A WW‘, WWW SR
Avg 18 hrk
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preap Auwx APos Tos Linit Read At Cable Preamp A APos TRos
freg Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level  Line Margin Level Factor Loss Factor Factor Remark
Wi Bwn B W B ¢ & & a dg Mgt 3 W G @B B B m e
L 13700.00 45.47 88.28 4273 S0.07 3B.80 20.56 63.9% .8 - -- PEAK 1 13710.00 46.35 8320 4185 50.95 3060 20.% 6% 0@ - - PR
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
L 1 § 1 ﬁanw'
Peak ey WWWMWWL““ P
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 45.66 88.20 -43.14 50.30 39.13 .10 64.49 .00 == PEAK 1 13670.00 45.73 88.20 -42.47 50.97 39.13 20.12 6449 0.0 - - PENK
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]
WRLENG)
Peak erT——————

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13399.08 45.46 74.80 -28.54 50.38 39.20 20.16 6428 @.08 -~ -- PEAK

Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
m_ [ | i - [ |
i Wi Pk | WiFiBE{Pegk)|
850 [m— i — —

|
i WREA
G ! ;wlm
ot i

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13390.00 45.69 74.80 -28.31 S0.61 39.20 20.16 6428 @.00 -~ -- PEAC
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Pol. Horizontal Vertical
0 Level (dBuVIm)
L2 Vi)
113§ e
975 08
] 1 | ] ] 1
B3 83
\ U L1 WAdpg \ U T e
i) — ] T ] | ] [ —H I I : —
\ \ H H LJ WH.eErﬁl@ | | H 1 H LJ WH-GEU\@
Al
Peak "mmm ',,_1 L “w " W bk kil AR
3
Avg j7A
1 ki
1 kl.
10000 11600, mﬂli Hzmm 16400, 18000
1000 100, a0, 10 1540 100 et
Frquency (MHz
reeny (ke Linit Read At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Wil B B B0 dn & B B deg
- 1 19710.00 46.13 83.20 -4.67 50.73 38.80 1056 6196 0.00 .- - PEAK
Mz dw/ndiw/n 8 dewv dBm B B B o deg
1 13710.60 46.82 88.20 -41.38 SL.42 38.00 2056 63.%6 .8 - -- PEAK
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Pol. Horizontal Vertical
1‘,““Leml(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
it 1 WJWW 8 EWL'W
Peak A A et st aa e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13030.00 45.43 88.20 -42.77 50.54 39.07 20.27 64.45 .00 == PEAK 1 13030.00 45.34 83.20 -42.86 S0.45 39.87 20.27 6445 0.0 - - PEAC
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i WH-ﬁEI@
mwwmmwwmmm

Peak
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13370.00 4487 74.00 -29.13 29.82 39.20 20.14 64.29 .00 == PEAK

Pol. Horizontal Vertical

el B el B}

138 1134

a5 is

nu___ [ | BP___ [ |
i Wi Pk | WiFiBE{Pegk)|

850 [m— i — — ]

i wm@g

3!
1 kl
10000 11600, 13200, 14800, 16400,
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13370.00 4481 74.80 -29.19 49.76 39.20 20.14 6429 @.00 - - PEAC
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Pol. Horizontal Vertical
7 Level [BuVim) " Level (4BuVIm)
1134 134!
75 975
W o ——— B3 FH———]
| i | N I SEPea] \ | U | L 10E(Peak)
[77) — o T ] T —
[ — I T ] I ] b
| U] ] e | U LT DT ek
43 8l Lo
Peak 4 e T it A AN
o ) 2
Avg
1 ki
1 ki
10000 118600, 13200, 14800. 16400, 18000
10 11600, 00, 14800 15400, 1300 Frequency ()
Frequency (NH)
Linit Read  Ant Cable Preamp Aux  APos  TPos
Linit Red Mt Cable Preamp  Aux Mos Thos Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark TR EGEG G Eh B & & a m
—Hﬂmm_ﬁmm_dﬂ_dﬂ_dﬁ_m_deg— 1 13690.00 46.44 68.20 -41.76 51.0@ 38.81 20.4 63.99 @.e0 - -- PEAK
1 13690.00 46.86 B88.20 -41.34 51.50 38.81 20.54 63.9%9 0.8 - - PEN
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it ! W;Jym § WJJM
Peak i s Db A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13250.00 44.99 74.00 -29.01 29.97 39.18 20.29 64.37 .00 == PEAK 1 13250.00 44.65 74.80 -29.35 49.63 39.10 20.29 6437 @.00 -~ - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak L 1 ] | .‘
" bl B T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13410.00 44.5 B88.20 -43.64 29.47 39.19 .17 64.27 .00 == PEAK 1 13410.00 4424 83.20 -43.96 49.15 39.19 .17 6427 @00 - - PEAK
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Pol. Horizontal Vertical
gL (i) el ki)
134 -
s s
" 1 1 ] I 1
\ | U I it \ i BEEE e
[ [ — — T ] I T ] 1 — o N T | [ T |
‘ ‘ U ; H LJ WF‘-ﬁE(‘\\@ ‘ ‘ H “ LJ WH.eEc@
ol
Peak il |1' AL 1*1 M: n.-xvh.l. .A.‘v"l bk u mw. n " i ry " L4
1! j1
Avg
1 ki 1 ki
10000 100, 13200, 14800, 16400, 18000 10000 600, 13200, 14400, 16400, 18000
Frequency (MHz) Frequency (WHz)
Linit Read At (able Preamp  Aux APos TPos Unit o Read  Ant Coble Premp  Aux Wos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Level  Line Margin Level Factor  Loss Factor Factor Renark
T WG B @ @n B 6 & o & Wodr /e b W g b @ & o dg
L OI50.00 4130 88,00 4081 5003 B9 1.3 641 0.0 - - PEAC 1 5000 4722 8.0 -40.90 S2.06 3B.95 2.3 B 0.0 - - PEK
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Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it i M § | WGL‘W‘
Peak PP RPN e o syl bbb A i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13330.00 4493 74.00 -29.07 29.97 39.28 20.08 64.32 .00 == PEAK 1 13330.00 4414 74.80 -29.86 49.18 39.20 20.08 6432 @.00 - - PEAC
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D0816B

Appendix D. Duty Cycle Plots

VBW
0
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
0+1 802.11a 98.97 - - 10Hz
0+1 802.11ax HE20 100 - - 10Hz
0+1 802.11ax HE20 RU106 100 - - 10Hz
0+1 802.11ax HE40 100 - - 10Hz
0+1 802.11ax HE40 RU242 100 - - 10Hz
0+1 802.11ax HE8O 100 - - 10Hz
0+1 802.11ax HE80 RU484 98.47 - - 10Hz
0+1 802.11ax HE160 100 - - 10Hz
0+1 802.11ax HE160 RU996 98.42 - - 10Hz
802.11a
Spectrum [%]
Ref Level 31.80 dem Offset 11.80 dB8 & RBW 10 MHz
lo Att 30 dB @ SWT Sms  VBW 10 MHz
.51(?:; Max
f D3[1] 0.47 dB
J 2.11594 ms
b TP Y R ERPaS T NPT WMWWMM‘H%W
10 dBm
0dem
-10 dBm
-20 dBr
-30 dBm
-40 dBm
50 dBm
-60 dBm
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 369.57 ps 14.62 dBm
D2 M1 1 2.0942 ms 3.22 db
D3 M1 1 2,11594 ms 0.47 dBb
N ] Ready BERRRRRE y
Sporton International Inc. (Kunshan) Page Number : D1 of D5
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802.11ax HE20

Spectrum

Ref Level 31.80 dBm Offset 11.80 dB @ RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

10 dem

fphn ey

0 dBm

-10 dem

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 5.955 GHz

691 pts

T

802.11ax HE20 RU106
Spectrum

Ref Level 35.00 dBm

Ready

2.0 ms/

A

Offset 15.00 dB & RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

30 dBm

20 dBm-

10 dém

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 5.955 GHz

691 pts

2.0 ms/

T
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802.11ax HE40

Spectrum
Ref Level 31.80 dBm

Offset 11.80 dB & RBW
30 de & SWT 20 ms vBW

10 MHz

fo Att 10 MHz
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@ 1Pk Max

20 dBm:

forostanon
10 dem

AR e [

[

0 dBm
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-20 dBm
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-50 dem

-60 dBm

CF 5.965 GHz 691 pts
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802.11ax HE40 RU242
Spectrum

Ref Level 35.00 dBm

BHRRHRR i Yy

Offset 15.00 dB & RBW
30 de & SWT 20 ms vBW

10 MHz

fo Att 10 MHz

SGL

@ 1Pk Max
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20 dBm-

st Mt b

10 dém

Ry AR R R

‘"W

)

e
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-10 dBm
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-50 dBm:

-60 dBm
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802.11ax HES8O0

Spectrum

Ref Level 31.80 dBm
f Att
SGL

30 de & SWT

Offset 11.80 dB & RBW
20 ms

10 MHz

YBW 10 MHz

@ 1Pk Max

20 dBm:

Py

0 dBm

-10 dem

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 5.985 GHz

691 pts 2.0 ms/

T

Ready BRRRRRRRE i

802.11ax HE80 RU484

Spectrum

Y

(=)

Ref Level 35.00 dBm
f Att
SGL

30 de & SWT

Offset 15.00 dB & RBW
S ms

10 MHz

YBW 10 MHz

@ 1Pk Max

30 dBm-

D3[1]

20 dBm:

0.09 dB
1.42029 ms
M1[1]

B

P

4.68 dBm
166.67 ps

0 gpm

o !;“W T
A

Nk A e A v oo g

-10(dBm

-20|dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.985 GHz

691 pts

500.0 ps/

Marker

Type | Ref | Trc | X-value
M1

y-value | _Function | Function Result |

1 166.67 ps

4.68 dBm

D2, mM1| 1| 1.39855 ms
D3| Mi| 1 1.42029 ms

3.80dB |
0.00 dB

T
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802.11ax HE160

Spectrum n{?‘l
Ref Level 31.80 dBm Offset 11.80 dB @ RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

20 dBm:

YT AT I B [0 PR " L ek T N FETENTE R IR
B Ran e L o by T ) Pt Sl

0 dBm

-10 dem

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm
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2.0 ms/
]"' | Ready NRRRRREEE .

Y

802.11ax HE160 RU996

Spectrum n{?‘l

Ref Level 35.00 dBm Offset 15.00 dB & RBW 10 MHz

fo Att 30 de & SWT S ms YBW 10 MHz
SGL

@ 1Pk Max

20 dem D3[1] 0.05 dB

1.37681 ms
20 dBm M1i[1] 2.68 dBm

1.15942 ms

T N A I L P IRWANY) ETE PSS [N ETONE | PP PSTaI

0 dém [

10 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 6.025 GHz
Marker

691 pts

500.0 ps/

Type | Ref | Trc | X-value y-value | _Function | Function Result |
M1 1 1.15942 ms 2.68 dBm
D2 M1| 1] 1.35507 ms 2.17 db |
D3 M1 1 1.37681 ms -0.05 dB

il I i
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